Product:

Production Method:

11-STEEL

EACTURING NG

Seamtbess Carbon Steel Pipe

Hot Expansion

Product Heat Number:

Product Heat Treatment:

Mill Test Certificate

BSM-1882

Product Size: 16720

As-rolled

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada T6P 174
Tel: 001 (780} 463-6603

Fax: 001 (780} 469-6986

www. bri-steel.com
Production Date: Jun 08, 2014

Certificate No.: MTR- 001172

Product Standards: ASME B36.10-2004, APl 5L-45th £d, Grade B PSL1, ASTM/ASME A/SA106-2013 Grade B/C NDE, A/SAS3-2012 Grade B Type S, NACE MR0175-2009 MRQ103-2010
Product Markings g; mﬂ-u.m..-mm—l_ <AP| & L/C No> API SPEC SLNPS 16 TRUE 80 0.844 INCHWT GR B PSL1 SMLS 2014/06 NDE 2500pS!
e HEAT BSM-1882 (PIPE # LENGTH MASS) 136.51b/ft ASTM/ASME A/SA106 GR B/C A/SAS3 GR B NACE MROL75/MRO103 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res.Mag.| Visual oD ur ur ET HydroTest End
th/fft WR/hr Gauss Insp. WT ASTM E213] ASTM  |28500p5/ Ss| Conditien
BSM-1882 Heat NPS 16 TRUE 80 0.844in. WT 5 DRL 136.5 <5 <15 Pass Pass — Pass Pass Pass Pass Plain &nd
Chemical Analysis (wt%)
Heat Stealmaking Methed Test Type C Win P s Si Cr Cu Mo i A T Nb 8 CE(IIW) CE{CSA)
BSM-1882 Heat 0.18 0.590 0.011 | 9.006 .22 0.05 .01 0.04 - -
Product 0.21 0.52 0.014 | G014 0.23 0.06 0.01 0.01 0.04 0.002 | 0.001 } 0.001 | C.00D4 | 038 0.38
Mechanical Properties
Heat Test Type Microstructure Hardness Fiattening Test Tension Test Yield (RH3.5) | Tensile {Rm) Y/T Elongation (A)
S0mm GL psi psi {Rt0.5/Rm) %
BSM-1882 Heat Ferrite & Pearlite 76 HRBW Pass Longitudinal; 38.1 mm x WT 40,700 71,500 0.57 46,
Heat Test Impact Test Temp impact Energy % Shear Lateral Expanslon
Standard Sample Details € J I J AVG % % % AVG | mm | mm | mm | AvG
BSM-1882 . - - - - - - . - - - - - - -
Additiona| Detaits: Mill Test Certificate approved by:
' We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Ine, in
atcordance with AP S5L-45th £d., ASTM/ASME A/SA106-2013 Grade B/C A/SA53-2012, and the purchase order requirements,
and that the results meet the correspongding requirements.
« This pipe product meets the seur service reguirements af NACE MRO175/150 15156-2:2009 Anniex A2 For Region 3 Sour - Loy Sune 12, 20/l
Service-2009 NACE MR0103-2010 Section 2.1 P
v No weld repairs have been performed on this product. Tonya Lam, CET.
+'This product has not come into contact with mercury during the Bri-Steel Manufacturing processes. Asslatant QA Manager

¥ This certificate represents a quality control system that 7s compliant with EN 10204:2004 Type 3.1.




Bri-Stee! Manufacturing [nc.

. v e 2125-64 Avenue, Edmonton, AB Canada T6P 174
Mill Test Certificate Tek: 001 (780) 465-6603
Fax: 001 (780} 469-6986

www. bri-steel.com

ABRI-STEEL

AANUEACTLIRING ING:

Product: Seamiess Carbon Steel Pipe Product Heat Number; BSM-1882 Product Size: 16T8Q Production Date:; Jun 09, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001172
Product Standards: ASME B36.10-2004, AP] 5L-45th Ed. Grade B PSL1, ASTM/ASME A/SA106-2013 Grade B/C NDE, A/SA53-2012 Grade B Type 5, NACE MRO175-2000 MR0103-2010

Product Markings BRLSTEEL] APl & L/C.No.» API SPEC 5L NPS 16 TRUE 80 0.844 INCHWT GR B PSL1 SMLS 2014/06 NDE 2500PS!
HEAT BSM-1882 (PIPE # LENGTH MASS} 138.5/b/ft ASTM/ASME A/SA108 GR B/C A/SA53 GR B NACE MRO175/MRO103 MADE (N CANADA
Product: Details Non-Destructive Testing
Heat: Test Type Product Size Pleces | Length Mass Geiger |Res.Mag.| Visual on ut Ut ET HydroTest End
Ib/ft HR/hr Gauss insp. WT  [ASTM E213| ASTM {2500psl/ Ss| Condition
{BSM-1882 Heat NPS 16 TRUE 80 D.844in. WT 5 DRL 1365 <5 <15 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wis4)
Heat Steelmaking Method Test Type C Mn P 5 Si Cr Cu Mo Ni v Ti Nb B CE{IIW) | CE{CSA)
BSM-1882 Heat .18 0.90 0.011 | 0.006 0.22 0.05 0.01 0.04 - -
Product 0.21 0.92 0.014 | 0.014 0.23 0.06 0.01 0.02 0.04 0.002 | 0.001 | G.00% | 0.0004 | 0.38 0.38
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tenslon Test Yield (Rt0.5) | Tensile (Rm)} Y/T Elongation (A}
50mm GL pst psi {Rt0.5/Rm} %
BSM-1882 Heat Ferrite & Pearlite 76 HRBW Pass Longltudinal; 38.1 mm x WT 40,700 71,500 0.57 46
Heat Tast Impact Test Temp Impact Energy % Shear Lateral Expanslon
Standard Sample Details C 1 J ] AVG % % % AVG | mm | mm | mm | ave
BSM-1882 - - - - - - - - - - - “ - - -

Additlonal Details:

¥ We hereby certify that this pipe product was manufactured, sampled, tested and inspected by 8ri-Steel Manufacturing Inc. in
accordance with API 51-45th €d,, ASTM/ASME A/SA106-2013 Grade B/C A/SA53-2012, and the purchiase order requirerments,
and that the results meat the corresponding requirements.

Mill Test Certificate approved by:

+ This pipe product meets the sour service requirements of NACE MROL75/150 15156-2:2009 Annex A2 for Reglon 3 Sour A . fml\v..\j SUne . 12 2o/t &wh
Sarvice-2009 NACE MRE103-2010 Section 2.1 e
Tonya Lam, C.ET.

v No weid repairs have been performed on this product.
¥ This product has not come into contact with mercury during the Bri-Steel Manufacturing processes.
+ This certificate regresents 3 gquality control system that is compliant with EN 10204:2004 Type 3.1.

Assistant QA Manager



@ﬂmnmﬂ.mmm!

Mill Test Certificate

Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada T6P 124
Tel:.001 (780) 463-6603
Fax: 001 (780} 469-5586

www.bri-steel.com

Product: Seamnless Carbon Steel Pipe Product Heat Number: BSM-1882 Product Size: 16780 Production Date: Jun 08, 2014
Production Method: Hot Expansion Product Heat Treatment: As-rolled Certificate No.: MTR- 001172
Product Standards: ASME B36,10-2004, APl 5L-45th Ed. Grade B PSL1, ASTM/ASME A/SAL106-2013 Grade B/C NDE, A/SAS3-2012 Grade B Type S, NACE MR0O175-2009 MR0103-2010
Product Markings [N EmT- e TERL | AP & L/C No.> AP! SPEC 5L NPS 16 TRUE 80 0.844 INCHWT GR B P5L1 SMLS 2014/06 NDE 2S00PS!
——— HEAT BSM-1882 (PIPE # LENGTH MASS) 136.5Ib/ft ASTM/ASME A/SAL06 GR B/C A/SAS3 GR B NACE MRO175/MROL03 MADE IN CANADA
Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res. Mag.| Visual oD uT uT ET HydroTest End
b/fe yR/hr Gauss insgn. WT ASTM E213] ASTM  |2500psl/  Ss| Condition
BSM-1882 Heat NPS 16 TRUE 80 0.844in. WT S DRL 136.5 <5 <15 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wto%)
Heat Steelmaking Method Test Type c Mn P S Si Cr Cu Mo Ni v Ti Nb B CE(IIW) | CE{CSA)
BSM-1882 Heat, 0.18 0.50 0.011 | 0.006 ¢ 0.22 0.05 .01 0.04 - -
Product | 0.21 0.52 0.014 | 0.0i4 0.23 0.06 0.01 0.01 0.04 0.002 { 0.001 | 0.001 | Q0004 | 0.38 0.38
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) | Tensile (Rm) Y/T Elongation (A)
50mm GL psi psi {Rt0.5/Rm) %
85M-1882 Heat Ferrite & Pearlite 76 HRBW Pass Longitudinal; 38.1 mm x WT 44,700 71,500 0.57 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expanslon
Standard Sample Details *C J J J AVG % % % AVG | mm mm mm | AVG
BSM-1882 - - - - - - - - - - - - - - -
Additional Details: MIilf Test Certificate approved by:
v"We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. In
accordance with APl SL-45th Ed., ASTM/ASME A/SALD6-2013 Grade 8/C AfSAS3-2012, and the purchase order reguirements,
and that the results meet the corresponding requirements.
+ This pipe product meets the sour service requirements of NACE MRO175/1S0 15156-2:2009 Annex A2 for Region 3 Sour 1e ﬁhx.\\.\.\..! Syun€e.. 12, 20 / i

Service-2009 NACE MRO103-2010 Section 2.1
v No weld repairs have been performed on this product.
¥ This product has not come into contact with mercury during the Bri-Stes] Manufacturing Processes.
+“This certificate represents a quality control systemn that (s compliant with EN 10204:2004 Type 3.1

Tonyz Lam, C.E.T.

l‘ll‘-.llll'lll‘l!ll!ll

Assistant QA Manager




Product:

Production Method:

Product Standards:

Product Markings RAABRI-STEEL |

STEEL

AR BRI

Seamless Carbon Steel Pipe

ACTURING INC

Hot Expansion

ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B/C NDE, A/5A53-2012 Grade B Type S, NACE MR0175-2009 MRO103-2010

Praduct Heat Number:

Mill Test Certificate

Product Heat Treatment:

BSM-1882

Product Size:

As-rolled

NPS 16 TRUE B0 0.844 INCHWT SMLS 2014,/06 NDE
HEAT BSM-1882 {PIPE # LENGTH MASS} 136.5b/ft ASTM/ASME A/SA106 GR B/C A/SAS3 GR B NACE MRO175/MR0O103 MADE IN CANADA

16780

Production Date:

Certificate No.: MTR-

Jun 09, 2014

01171

Bri-Steei Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada TEP 174
Tel: 001 (780) 469-6603
Fax: 001 (780) 469-6986

www.bri-steal.com

Praduct: Detalls Non-Destructive Testing
Heat Test Type Product Stze Pieces | Length Mass Geiger | Res.Mag.| Visual oD uT ur ET HydroTest End
b/t uR/hr Gauss insp. WT ASTM E2131 ASTM Condition
BSM-1882 Heat NPS 16 TRUE 80 0.834in. WT 5 ORL 136.5 <5 <15 Pass Pass Pass Pass Pass - Plain End
Chemical Analysis (wt%)
Heat Steelmaking Method Test Type C Mn P s Si Cr Cu Mo Ni v Ti Nb B CE{IIW) ] CE{CSA)
BSM-1882 Heat .18 0.90 0.011 § 0.006 0.22 0.05 0.01 0.04 - -
Product 0.21 0.92 0.014 | 0.014 0.23 0.06 0.01 0.01 0.04 0.002 | 0.001 | 0.601 | 0.0004 | 0.38 0.38
Mechanical Propertles
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield {R10.5} Tensile (Rm) Y/T Elongation (A}
50mm GL psi psi {Rt0.5/Rm) %
BSM-15832 Heat Ferrite & Pearlite 76 HRBW Pass Longitudinal; 38,1 mm xWT 40,700 71,500 0.57 46
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details °C i J J AVE % % % AVG | mm mm mm | AVG
BSM-1882 - - - - - - - - - - - - - - -

Additional Details:

¥ We hereby certify that this pipe product was manufactured, sampled, tested 2nd inspected by Bri-Stest Manufacturing Inc. in
accordance with ASTM/ASME A/SA206-2013 Grade B/C AfSAS3-2012, and the purchase order requirements, and that the
results meet the torresponding requirements.

' This pipe product meets the sour service requirements of NACE MRO175/150 15156-2:2009 Annex A2 for Reglon 3 Sour
Serviee-2009 NACE MRO303-2010 Section 2.1
v No weld repairs have baen performed on this product.
¥ This product has not come into contact with mercuty during the Bri-Steel Manufacturing processes.
v“This certificate represents a quality control system that is compliant with EN 10204:2004 Type 3.1,

Mill Test Certificate approved by:

T Aot~ SBune . .Nrwxnu\m\\

Tonya Lam, C.E.T.

Assistant QA Manager




